
Desalination and Water Treatment
www.deswater.com
1944-3994 / 1944-3986 © 2009 Desalination Publications.  All rights reserved.

7 (2009) 60–70

* Corresponding author.

Presented at EuroMed 2008, Desalination for Clean Water and Energy Cooperation among Mediterranean Countries of Europe and the
MENA Region, 9–13 November 2008, King Hussein Bin Talal Convention Center, Dead Sea, Jordan.

A hybrid flotation–membrane process for wastewater treatment: an overview

H. Al-Zoubi*, S. Al-Thyabat, L. Al-Khatib
College of Mining & Environmental Engineering, Al- Hussein Bin Talal University, Ma’an, Jordan
Tel. +962 779158072; Fax +962 32179050; email: habisal-zoubi@ahu.edu.jo

Received 31 August 2008; accepted in revised form 25 February 2009
[...]
pressure through the membranes. The efficiency of flo-
tation, as found macroscopically, was shown to have as 
outcome more than 90% of solids to be floated [43]. A 
hybrid process combining DAF and MF in one unit was 
applied for zinc ions removal [44]. The main parameters 
investigated were zeolite concentration, solution pH, 
membrane backflush, collector type and concentration. 
The higher was the zeolite dose, the lower permeability 
was observed. Backflush found to have little effect on 
hybrid cell operation while the collector type was a 
crucial parameter. 90% zeolite recovery was obtained by 
flotation. They showed that no energy was necessary for 
fouling control in addition to that needed for flotation 
separation. This showed an advantage for the compact 
volume of the hybrid cell. In another work, Matis et al. 
[50] studied the removal of two metal ions (copper or 
chromates) by employing a hybrid flotation–MF process. 
They applied two flotation techniques; precipitate and 
adsorbing colloid flotation. Under the studied conditions, 
they observed that the higher the surfactant or frother 
concentration the lower the transmembrane pressure. The 
interesting results were shown by obtaining 0.5 mg L–1 

for copper and 0.1 mg L–1 for chromium in the outlet, 
from initially 50 mg L–1.  In a recent work a pilot-scale 
hybrid system integrating in the same cell where used 
at a Bulgarian mine wastewater for metal recovery [52]. 
It was shown that dispersed air flotation was capable for 
a preliminary solids recovery of the order of 90%, with 
the Cu content in the froth concentrate approaching 6%. 
They obtained promising results finding that the residual 
heavy metal (Cu, Mn, Fe and Pb) concentrations in the 
membrane permeate were below 0.05 mg L–1. The com-
bination of electro-coagulation and flotation with MF in 
a cross-flow system was investigated to treat municipal 
wastewater [53]. The results showed that the investigated 
hybrid system successfully produced water with total 
disinfection of a cutoff threshold of 0.1 ppm which is 
suitable for agricultural reuse.

A study on the treatment efficiency and flux of various, 
new ceramic membranes in UF of board mill wastewa-
ter fractions was conducted by  Laltmen  et al. [54]. The 
wastewater fractions studied were the disk filtered and 
flotation treated circulation wastewater and the overflow 
from the clarification basin of coating colour wastewater. 
Both wastewater fractions studied had a fairly low COD 
content and hence the reduction in COD was low. Odour 
was removed from the treated circulation wastewater. 
Removal of odour forming properties is important since 
the box board manufactured in the board mill is used for 



66  H. Al-Zoubi et al. / Desalination and Water Treatment 7 (2009) 60–70

food, cosmetics and cigarettes. In a recent study, Choo 
et al. [55] evaluated the potential of a combined system 
(coagulation and UF processes) to replace the existing 
treatment for textile wastewater reclamation which is 
composed of a flotation tank and a series of filtration beds 
including sand, granular carbon, and diatomaceous pow-
ders. Regardless of the type and dosage of the coagulants, 
the UF system achieved substantial colloidal particle 
removal (>97% of turbidity was removed), but membrane 
fouling was mitigated in a different manner. The degree 
of fouling reduction was highly dependent upon the 
type of coagulants used, even though the turbidity and 
organics removal efficiencies were nearly the same. They 
used different types of feed water for UF membranes from 
the existing treatment facility. It was noticed that the flux 
declined very sharply with wastewater, but after flotation 
the flux level improved by 55%. Consequently, it was 
thought that an appropriate pretreatment method should 
be employed prior to the UF process in order to minimize 
colloidal fouling. This improvement in the UF flux by 
using flotation as pretreatment indicates a potential for 
a hybrid flotation–UF system in wastewater treatment. 

4. Hybrid flotation-NF/flotation-RO

Membrane filtration can be applied in combination 
with flotation to treat all types of water including surface, 
ground, waste, and sea water with high rejection and pure 
water recovery. Hybrid flotation-NF is a new technology 
investigated by a few researchers as a pretreatment to 
NF to prevent membrane fouling which increases their 
efficiency and life time [56,57]. To mention some, an 
integrated coagulation/flocculation with DAF was in-
vestigated as bench scale pretreatment for spiral-wound 
module nanofiltration (SWNF) to treat the Tagus River 
surface water in Valadas, Portugal [58]. This new pretreat-
ment method was chosen as an alternative to the expen-
sive conventional method which included coagulation/
flocculation, sedimentation and media filtration [59]. DAF 
performance was evaluated through the measurement of 
the silt density index (SDI) and the modified fouling index 
(MFI) of the treated water. These indices are commonly 
used to evaluate whether the concentration of colloidal 
and particulate matter of the water is adequate for SWNF. 
The SDI of the untreated surface water was between 18.1 
and 19.4%/min, which was very high when compared to 
the typical values between 3 and 5%/min recommended 
by most membrane manufacturers, while the MFI should 
be lower than 10 s/l2 [58].The authors studied the effect of 
DAF operating conditions such as dissolved air satura-
tion pressure, the ratio of the recirculation flow rate of 
air-saturation, and the concentration of the coagulation/
flocculation (aluminium sulphate, ferric chloride, and 
chitosan) on the MFI and SDI of the treated water . They 
concluded that although the use of coagulants improved 
the DAF efficiency in the reduction of fouling indexes, 

these values were still higher than the standard ones. 
Therefore, the results showed that the DAF process must 
be integrated with media filtration or microfiltration in 
order to obtain acceptable values of MFI and SDI which 
may provide a good pretreatment for the SWNF of the 
Tagus River surface water. 

In another work, Ribau Teixeira et al. [60] studied the 
removal of cyanobacteria (blue-green algae) and associat-
ed microcystins from a synthetic wastewater using hybrid 
dissolved gas flotation–NF preceded by the coagulation/
flocculation process. In this study, two types of gases 
were used in the flotation process, air and a mixture of 
carbon dioxide and air (CO2/air). The CO2 gas was used 
to decrease the pH value (produced by CO2 dissolution) 
in the flotation and NF processes. The results showed 
that the suggested hybrid process of DAF–NF was able to 
completely reject cyanobacteria and decrease microcystin 
concentration in the treated water to a value below the 
World Health Organization (WHO) guideline of 1 mg/L 
for microcystin-LR (MC-LR) in drinking water at water 
recovery rate up to 84%. Although decreasing in the pH 
decreases the required amount of coagulant demand 
for particle destabilisation and effective coagulation, as 
shown in a previous work [61], the CO2/air mixture had 
no benefit to the hybrid flotation–NF, both in terms of 
toxin release to water during flotation and lower natural 
organic matter removal by NF [60]. 

In another work, a hybrid process consisting of DAF/
sand filter was successfully used as pretreatment for 
NF [62] to treat different types of wastewater. A new 
flotation process is called membrane floatation in which 
microporous ceramic membranes are used as air diffus-
ers [63]. In a very recent study, this flotation process has 
been integrated with commercial RO membranes and NF 
spiral wound membrane modules to treat wastewaters 
containing copper and other heavy metals [64]. Different 
ways of combinations of integrated membrane-electro-
flotation and NF/RO were investigated in this work. Two 
optimal combinations were concluded with different 
findings (Fig. 3). The first combination produced water 
with greater recovery, but lower rejection, energy and 
reagent consumption; the second one, on the contrary, 
showed lower recovery, but higher rejection, energy and 
reagent consumption. Therefore, an optimization study 
is indispensable for the proper choice of a hybrid process 
based on capital and operating costs and the treated water 
requirements. 

Chuang et al. [65] investigated two hybrid processes 
in Taiwan to treat wastewater for reuse in high-tech in-
dustries such as semiconductor and information-related 
technologies. The first combination system (AC–RO–IE) 
consisted of a sand filter, an activated carbon (AC) bed, 
a microfiltration module, an RO membrane and ionic-
exchange (IE) columns, while the second system (DAF–
AC–RO) consisted of coagulation/flocculation, DAF, an 
AC bed, a microfiltration module and an RO membrane. 



 H. Al-Zoubi et al. / Desalination and Water Treatment 7 (2009) 60–70 67

The study was carried out at a pilot-scale plant in situ that 
operated for approximately 1 year. For long run, it was 
shown that both combination systems had a potential 
for rejecting organic and inorganic contaminants from 
the investigated wastewater and the treated water was 
suitable for reuse or make-up water in the high-tech in-
dustrial park. However, the removal efficiency of TDS, 
SiO2 and COD in the second system (DAF–AC–RO) was 
higher by 19.8%, 70.1% and 44.4% than that of the first 
system (AC–RO–IE). Finally, the authors suggested to 
use PAC-coagulation and the DAF combination system 
as pre-treatment to RO in order to improve the rejection 
of dissolved species, decrease hardness, modify the form 
of dissolved silica, and reduce the SDI and MFI values.

In another application, DAF has been suggested to be 
used in the pretreatment for the desalination processes 
since 1984 [66]. Pretreatment process is one of the major 
factors determining the success or failure of a desalina-
tion process. Different pretreatment methods such as 
conventional pretreatment (i.e., coagulation, flocculation, 
acid treatment, pH adjustment, addition of anti-scalant 
and mediafiltration) [67], MF [68], UF [69], and NF [70] 
were usually used. A hybrid DAF with direct filtration 
or ultrafiltration was used as pretreatment for RO per-
formed on open seawater intake as a pilot plant located 

Fig. 3. Combination of NF/RO and flotation for copper-containing wastewater treatment: (a) greater recovery, lower rejection; 
(b) lower recovery, greater rejection [64].

in the Persian Gulf [71]. Another pretreatment pilot plant 
consisting of coagulation and dual media filter for open 
intake seawater had been also investigated in this work 
for nine months. The later pilot plant was located in the 
Gulf of Oman (Indian Ocean) which has better surface 
seawater intake than the Persian Gulf. In this study, 
the parameters taken into account for the water quality 
characterisation were suspended solids, turbidity, fouling 
tendency, organic matters and algae content. The filtered 
water obtained by the second pilot plant was very steady, 
and SDI was below the required value. Based on these 
promising results, a full industrial plant, a 37.5 MGD 
open seawater intake desalination plant located in Fu-
jairah, was constructed. The results also showed that the 
first plant gave good results in terms of turbidity, algae 
and hydrocarbon removal, leading to a reliable SDI far 
bellow 3. 

Recently, some RO companies have tended to use DAF 
as the main unit in the pretreatment method for desalina-
tion processes. The SingSpring RO plant designed by Hy-
flux Company consists of filter screens, coagulation, DAF/
filtration unit, and RO [72]. According to the company, 
contaminants such as oil, grease and suspended solids 
are rejected through the pretreatment process. Moreover, 
Veolia Water Company constructed a SWRO plant in the 



68  H. Al-Zoubi et al. / Desalination and Water Treatment 7 (2009) 60–70

Sultanate of Oman with a capacity of 80,200 m3/d using 
DAF and pressure filtration as pretreatment [73]. The 
main objective of the pretreatment unit will be removal 
of algae, suspended solids and residue. More details 
about the application of DAF in desalination processes 
are found elsewhere [74]. 

5. Conclusion

Based on this review, the following conclusions can 
be drawn:

 • DAF is an effective method in clarifying different types 
of wastewater. It has been recently accepted in many 
wastewater applications due to its high hydraulic load 
and cost compared with traditional clarifying methods 
such as sedimentation and filtration.

 • Using chemicals (coagulants/destabilizers) to form 
large flocs or modify bubble characteristics (charged 
and nano bubbles) not only improves DAF perfor-
mance but also extends its use to new wastewater 
treatment applications (e.g. ion flotation, sorptive 
flotation).

 • Further improvement of DAF performance can be 
achieved by integrating this process with membrane 
cells. The innovative hybrid flotation–MF/UF reduces 
membrane fouling leading to extending of the mem-
brane life. Further, promising results were obtained 
by applying this system in the removal of heavy metal 
ions from aqueous solutions. The significance of the 
process was illustrated with its application to real 
industrial wastewater in different studies.

 • A hybrid flotation–NF/RO was able to treat waste-
water with high quality comparable to the WHO 
requirements. The review confirmed that DAF must 
be integrated with a suitable filtration unit such as 
media filtration or microfiltration in order to obtain 
accepted values of MFI and SDI. Recently, DAF was 
successfully used as the main unit in the pretreatmnet 
for the desalination process. 

Acknowledgements

This work was accomplished as part of a research 
project sponsored and funded by the Scientific Research 
Fund, the Ministry of Higher Education and Scientific 
Research, Jordan. 

References 
[1]  S. Bhattacharya and S. Dey, Evaluation of frother performance 

in coal flotation: A critical review of existing methodologies, 
Mineral Process. Extract. Metallurgy Rev., 29(4) (2008) 275–298.

[2]  Q. Min, Y.Y. Duan and XF. Peng, Froth flotation of mineral 
particles: Mechanism, Drying Technol., 26(8) (2008) 985–995.

[3]  J. Yianatos, Fluid flow and kinetic modelling in flotation related 
processes: Columns and mechanically agitated cells — A review, 

Chem. Eng. Res. Design, 85(12) (2007) 1591–1603.
[4]  M. Moys, M. Bwalya and W. van Drunick, Mathematical model-

ling for optimization of mineral processing operations, J. South 
Afr. Inst. Mining Metallurgy, 105(10) (2005) 663–673.

[5]  G. Gillies, M. Kappl and H. Butt, Direct measurements of particle-
bubble interactions, Adv. Colloid Interf. Sci., 114 (2005) 165–172.

[6]  B. Klein and M. Pawlik, Rheology modifiers for mineral suspen-
sions, Minerals Metall. Process., 22(2) (2005) 83–88.

[7]  H. Alter, The recovery of plastics from waste with reference to 
froth flotation, Resourc. Conserv. Recycling, 43(2) (2005) 119–132.

[8]  X.H. Zhang and H. Jun, Nanobubbles at the solid/water interface, 
Progr. Chemistry, 16(15) (2004) 673–681.

[9]  K. Theander and R.J. Pugh, Surface chemicals concepts of flota-
tion de-inking, Colloids Surf. A–Physicochem. Eng. Aspects, 20 
(2004) 111–130.

[10]  D. Tao, Role of bubble size in flotation of coarse and fine particles 
— A review, Separ. Sci. Technol., 39(4) (2004) 741–760.

[11]  N. Fraunholcz, Separation of waste plastics by froth flotation 
— A review, Part I, Minerals Engineering,17 (2) (2004) 261-268.

[12]  S. Chander, A brief review of pulp potentials in sulfide flotation, 
Intern. J. Mineral Process., 72 (2003) 141–150.

[13]  H. Sis and S. Chander, Reagents used in the flotation of phos-
phate ores: a critical review, Minerals Eng.,16(7) (2003) 577–585.

[14]  C. Perucca, Potash processing in Saskatchewan — A review of 
process technologies, Cim. Bull., 96(1070) (2003) 61–65.

[15]  S. Mathur, Kaolin flotation, J. Colloid Interf. Sci., 256 (1) (2002) 
153–158.

[16]  J. Edzwald, Developments of high rate dissolved air flotation for 
drinking water treatment, J. Water Supply Res. Technol. — Aqua, 
56 (6–7) (2007) 399–409.

[17]  D. Stevenson, A review of current and developing potable water 
treatment processes, Proc. Inst. Mech. Eng., Part E—J. Process 
Mech. Eng., 217 (E1) (2003) 11–23.

[18]  B. Lee, W. Song and H. Kim, Enhanced separation of water qual-
ity parameters in the DAF (dissolved air flotation) system using 
ozone, Water Sci. Technol., 56(10) (2007) 149–155.

[19]  R. Rodrigues and J. Rubio, DAF — dissolved air flotation: Poten-
tial applications in the mining and mineral processing industry, 
Intern. J. Mineral Process., 82(1) (2007) 1–13.

[20]  I. Crossley and M.T. Valade, A review of the technological 
developments of dissolved air flotation, J. Water Supply Res. 
Technol. — Aqua, 55(7–8) (2006) 479–491.

[21]  R. Rautenbach and Th. Linn, High pressure reverse osmosis and 
nanofiltration, a “zero discharge” process combination for the 
treatment of waste water with severe fouling/scaling potential, 
Desalination, 105 (1996) 63–70.

[22]  R. Rautenbach, T. Linn and L. Eilers, Treatment of severely con-
taminated waste water by a combination of RO, high-pressure 
RO and NF — potential and limits of the process, J. Membr. Sci., 
174 (2000) 231–241.

[23]  L.Wang, Y. Hung and N. Shammas, Handbook of Environmental 
Engineering, Vol. 3: Physicochemical Treatment Processes, The 
Humana Press Inc., Totowa, NJ, 2005.

[24]  J. Rubio, M.L. Souza and R.W. Smith, Overview of flotation 
as a wastewater treatment technique, Minerals Eng.,15 (2002) 
139–155.

[25]  J. Edzwald, Fundamentals of dissolved air flotation, J. NEWWA, 
121(2) (2007) 89–112.

[26]  A. Al-Shamrani, A. James and H. Xiao, Separation of oil from 
water by dissolved air flotation, Colloids Surf. A: Physicochem. 
Eng. Aspects, 209 (2002) 15–26.

[27]  A.A. Al-Shamrani, A. James and H. Xiao, Destabilisation of 
oil–water emulsions and separation by dissolved air flotation, 
Water Res., 36 (2002) 1503–1512.

[28]  M. Hanafy and H.I. Nabih, Treatment of oily wastewater using 
dissolved air flotation technique, Energy Sources, Part A, 29 
(2007) 143–159.

[29]  I.A. Sohair and S.N. Nawar, Treatment of wastewater from an 



 H. Al-Zoubi et al. / Desalination and Water Treatment 7 (2009) 60–70 69

oil and soap factory via dissolved air flotation, Environ. Intern., 
4 (1980) 47–52.

[30]  K. Bensadok, M. Belkacem and G. Nezzal, Treatment of cutting 
oil/water emulsion by coupling coagulation and dissolved air 
flotation, Desalination, 206 (2007) 440–448.

[31]  B. Tansel and B. Pascual, Factorial evaluation of operational 
variables of a DAF process to improve PHC removal efficiency, 
Desalination, 169 (2004) 1–10.

[32]  D. Zamboulis, S.I. Pataroudi, A.I. Zouboulis and K.A. Matis, The 
application of sorptive flotation for the removal of metal ions, 
Desalination, 162 (2004) 159–168.

[33]  N. Lazaridis, E.N. Peleka, Th.D. Karapantsios and K.A. Matis, 
Copper removal from effluents by various separation techniques, 
Hydrometallurgy, 74 (2004) 149–156.

[34]  C. Hua, S. Loa, W. Kuan and Y. Lee, Treatment of high fluoride-
content wastewater by continuous electrocoagulation–flotation 
system with bipolar aluminum electrodes, Separ. Purif. Technol., 
60 (2008) 1–5

[35]  R. Henderson, S. Parsons and B. Jefferson, Surfactants as bubble 
surface modifiers in the flotation of algae: Dissolved air flotation 
that utilizes a chemically modified bubble surface, Environ. Sci. 
Technol., 42 (2008) 4883–4888.

[36]  I. Nardi, T. Fuzi and V.D. Nervy, Performance evaluation and 
operating strategies of dissolved-air flotation system treating 
poultry slaughterhouse wastewater, Resourc. Conserv. Recy-
cling, 52(3) (2008) 533–544.

[37]  N. Al-Mutairi, F. Al-Sharifi and S. Al-Shammari, Evaluation 
study of a slaughterhouse wastewater treatment plant includ-